
Important Operating
and Safety Instructions
are found in the Mower
Safety Video that can
be instantly accessed
on the internet at:
www.algqr.com/bve 

An Operator’s Manual was shipped with the 
equipment. The Operator’s Manual is an integral 
part of the safe operation of this machine and 
must be maintained with the unit at all times. 
READ, UNDERSTAND, and FOLLOW the 
Safety and Operation Instructions contained in 
this manual before operating the equipment. If 
the Operator’s Manual is not with the equipment, 
contact your dealer or Bush Hog to obtain a copy 
before operating the equipment. 

2212

FLEX WING ROTARY CUTTER

Revised 03/24

PARTS MANUAL
SECTION 87



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

2212 Flex Wing

INDEX
CONTENTS PAGE

Quick Reference Page.......................................................................................................................87-1-1
FRAMES AND RELATED PARTS
    Center Deck and Related Parts........................................................................................87-1-2, 87-1-3

 Right Hand Wing Deck and Related Parts .......................................................................87-1-4, 87-1-5
 Left Hand Wing Deck and Related Parts .........................................................................87-1-6, 87-1-7

    Front and Rear Chains .....................................................................................................87-1-8, 87-1-9
 Front Belting and Rear Banding ...................................................................................87-1-10, 87-1-11

GEARBOXES
Transfer Gearbox Assy. .................................................................................................................87-2-1
Center Frame Gearbox ..................................................................................................................87-2-2
Right Hand Wing Gearbox - 50058056..........................................................................................87-2-3
Left Hand Wing Gearbox - 50058055............................................................................................87-2-4

DRIVESHAFTS AND RELATED PARTS
C.V. Driveshaft Assy. Comer / EG................................................................................................87-3-1
C.V. Driveshaft Assy. Bondioli & Pavesi.......................................................................................87-3-2

    Driveshaft Assy. (Non Telescoping)..............................................................................................87-3-3
    Jackshaft Assy. .............................................................................................................................87-3-4

 Bearing, Bearing Mount and Shielding for Jackshaft....................................................................87-3-5
    Center Driveline Bondioli and Pavesi............................................................................................87-3-6
    Center Driveline Comer / EG ........................................................................................................87-3-7
    Wing Driveshaft Bondioli & Pavesi................................................................................................87-3-8
    Wing Driveshaft Comer / EG.........................................................................................................87-3-9
Tongue and Hitches
    Tongue, Leveling Rod, Jackstand and Related Parts ..................................................................87-4-1
    Perma Level Hutch .......................................................................................................................87-4-2
    Swivel Clevis Hitch........................................................................................................................87-4-3
AXLES, AXLE ARMS, Wheels and TIRES
    Axles and Related Parts ...............................................................................................................87-5-1
    Axle Arms and Hubs .....................................................................................................................87-5-2
    Rims and Tires..............................................................................................................................87-5-3
HYDRAULICS
    Hydraulic Plumbing and Related Parts .........................................................................................87-6-1
    Hydraulic Valve .............................................................................................................................87-6-2
    Hydraulic Cylinders............................................................................................87-6-3, 87-6-5 & 87-6-6
    Valve Mount Bracket Kit................................................................................................................87-6-4
DECALS
    Decal Kit........................................................................................................................................87-7-1

July, 2012

Left Hand Wing Gearbox  - 50084479...........................................................................................87-2-6
Right Hand Wing Gearbox - 50084480..........................................................................................87-2-5



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

2212 FLEX WING QUICK REFERANCE SERVICE PARTS PAGE

BLADES 
Center ..........................50058530 (2 Req’d.) 18.25” CCW Parallel Uplift
R.H. Wing......................50058530 (2 Req’d.) 18.25” CCW Parallel Uplift
L.H. Wing ......................50058531 (2 Req’d.) 18.25” CW Parallel Uplift 

DECAL KIT
Complete Machine ........50058861 Decal Kit (540 RPM)

BLADE BOLT KIT
Center............................63607 (2 Required) Blade Bolt Kit
R.H. Wing......................63607 (2 Required) Blade Bolt Kit
L.H. Wing ......................63607 (2 Required) Blade Bolt Kit

BLADE PAN
Center............................50058682 Blade Pan Weldment (Black)
R.H. Wing......................50058682 Blade Pan Weldment (Black)
L.H. Wing ......................50058682 Blade Pan Weldment (Black)

GEARBOXES
Center............................71500 Transfer Gearbox Assy. 
.......................................50058054 Center Gearbox Assy.

R.H. Wing......................50058056 R.H.  Wing Gearbox Assy.
.......................................50084480 R.H.  Wing Gearbox Assy 
L.H. Wing ......................50058055 L.H. Wing Gearbox Assy.
.......................................50084479 L.H. Wing Gearbox Assy.

DECKS with DECALS
Center............................50058858 Center Deck Weldment Bush Hog Red
......................................50058968 Center Deck Weldment J.D. Green
......................................50058971 Center Deck Weldment N.H. Blue
......................................50058974 Center Deck Weldment Kub. Orange
R.H. Wing......................50058856 R.H. Deck Weldment Bush Hog Red
......................................50058966 R.H. Deck Weldment J.D. Green
......................................50058969 R.H. Deck Weldment N.H. Blue
......................................50058972 R.H. Deck Weldment Kub. Orange
L.H. Wing ......................50058857 L.H. Deck Weldment Bush Hog Red
......................................50058967 L.H. Deck Weldment J.D. Green
......................................50058970 L.H. Deck Weldment N.H. Blue
......................................50058973 L.H. Deck Weldment Kub. Orange

WHERE DESCRIPTION
USED

87-1-1

November, 2009



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

22

23
24

9

25, 26, 27, 28

17, 37, 38

45, 46, 47

17, 37, 38

16, 17,18, 19

16, 17,18, 19

13, 14, 15

13, 14, 15

17, 39, 40

9

1

31

33
34

30

29

36

7

8

12
11

11
12

48

48

49

49

2

3
50

51

635

6

10

10

44

20

20

21

21

35

41

42

44

43

54
53

52

CENTER DECK AND RELATED PARTS
2212 FLEXWING

87-1-2

July, 2012

55

56

56

57

57

4

32

58

59 3

64

65

32 61

61

62

60

© 2011 Alamo Group Inc.



CENTER DECK AND RELATED PARTS
2212 FLEXWING

BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  1           50058858         1         Ctr. Deck Wdmt - B. H. Red w/Decals
50058968         1         Ctr. Deck Wdmt - J.D. Grn. w/Decals
50058971         1         Ctr. Deck Wdmt - N.H.Blue w/Decals
50058974         1         Ctr. Deck Wdmt - Kub. Org. w/Decals

  2               D551             1         Decal, Blade Rotation CCW
  3               D565             2         Danger Decal
  4               D553             1         Warning Decal
  5           50058665         1         Skid Weldment R.H.
  6           50058762         1         Skid Weldment L.H.
  7           50058936         1         Center Baffle R.H.
  8           50058937         1         Center Baffle L.H.
  9              88916            1         Bushing
 10          50058771         2         Hinge Rod
 11          50063485         2         Lockcollar
 12             19529            2         Spiral Pin 3/8” x 1-1/2”
 13           5161614          8         Carriage Bolt 1/2” x 1-1/2” Gr.5
 14            ----------           8         Lockwasher 1/2”
 15            ----------           8         Hex Nut 1/2”
 16             19418            6         Carriage Bolt 3/8” x 1-1/4” 
 17            ----------          14        Flatwasher 3/8”
 18            ----------           6         Lockwasher 3/8”
 19            ----------           6         Hex Nut 3/8”
 20            ----------           8         Capscrew 5/8” 2” Gr.5
 21             20414            8         Locknut, Flanged 5/8”
 22          50035829         1         Tube Assy., Owners manual
 23               N/A              1         Cap
 24          50035830         1         Seal
 25            ----------           3         Capscrew 1/4” x 7/8” Gr.5
 26            ----------           6         Flatwasher 1/4”
 27            ----------           3         Lockwasher 1/4”
 28            ----------           3         Hex Nut 1/4”
 29          50058859         1         Shield w/Decals
 30          50058768         2         Model Decal
 31            ----------           1         Warranty Decal

87-1-3

July, 2012

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

 32              D614             2         Decal, Danger (Thrown Obj. Haz.)
 33             87340            1         Important Decal - Driveshaft Lube 
 34             91443            1         Slip Clutch Decal
 35          50058799         1         Shield Frame Weldment
 36          50058812         1         Front Shield
 37            ----------           4         Capscrew 3/8” x 1-1/4” Gr.5
 38           9131200          4         Locknut 3/8”
 39          50018166         4         Capscrew M10 x 1.5 x 25
 40             44198            4         Lockwasher M10
 41             69391            1         Lynch Pin
 42             63607            2         Blade Bolt Kit
 43          50058682         1         Blade Pan Weldment
 44          50058530         2         Blade, Para. Uplift, CCW Rot. 18.25”
 45             44184            2         Capscrew M8 x 1.25 x 45 Gr 8.8
 46             44216            2         Flatwasher M8
 47          44311BH         2         Lockwasher M8
 48             84672            2         Pin
 49           1273BH          2         Presto Pin
 50 See Center Gearbox Assy.
 51 See Transfer Gearbox Assy.
 52           7919BH          2         Blade Bolt
 53             20322            2         Lockwasher 1-1/8”
 54            252BH           2         Blade Nut 1-1/8” - 12UNF
 55          50058797         1         Center Shield Assy.
 56          50058777         2         Hinge Spacer, Front
 57          50058778         2         Hinge Spacer, Rear
 58              D544             1         Decal, Important
 59              D813             1         Decal, Danger - Multilingual
 60              D549             1         Decal, Sheet
 61              D555             2         Decal, Danger
 62              D587             1         Decal, Lubrication Chart
 63              D559             1         Decal, Genuine Bush Hog Parts
 64              D547             1         Decal, Danger
 65              D546             1         Decal, Danger

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

RIGHT HAND WING DECK AND RELATED PARTS
2212 FLEXWING

13

16

6

7

2

3

4

5

19

15

14

24, 25, 26, 27

8, 9, 10 11

29

18

17

32 32

32

31

33
33

30

34

12

12

1
28

39
23

38

37

3640

35

87-1-4

July, 2012

5

41

Ring used on
Earlier Versions

Cover & Mount used on Earlier
Versions

20, 21, 22

42

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

RIGHT HAND WING DECK AND RELATED PARTS
2212 FLEXWING

REF.                      PART
  NO.                          NO.                     QTY.            DESCRIPTION

  1           50058856         1         R.H. Deck Weldment w/Decals - Bush Hog Red
50058966         1         R.H. Deck Weldment w/Decals - J.D. Green
50058969         1         R.H. Deck Weldment w/Decals - N.H. Blue
50058972         1         R.H. Deck Weldment w/Decals - Kub. Orange

  2               D551             1         Decal, Blade Rotation, CCW
  3              91443            1         Decal, Important Slip Clutch
  4               D546             1         Decal, Warning
  5               D614             2         Decal, Danger
  6           50061049         1         Bush Hog Decal
  7           50058827         1         Skid
  8            3161212          4         Plow Bolt  #3 3/8” x 1-1/4” Gr.5
  9             ----------           4         Flatwasher 3/8”
 10            ----------           4         Lockwasher 3/8”
 11            ----------           4         Hex Nut 3/8”
 12             88916            2         Bushing
 13 See R.H. Wing Gearbox Assy.
 14          50055052         1         Cover
 15          50055080         1         Shield Mount
 16          50055238         1         Hinge Rod
 17             15662            2         Cotter Pin 1/8” x 1”
 18            ---------            2         Flatwasher 3/8” SAE
 19             69391            1         Lynch Pin
 20             90560            4         Capscrew M8 x 1.25 x 15 Gr. 8.8
 21          44311BH         4         Lockwasher M8
 22             44216            4         Flatwasher M8
 23          50058962         1         Retaining Ring
 24            ----------           2         Capscrew1/2” x 1-1/2” Gr.5
 25            ----------           4         Flatwasher 1/2”
 26            ----------           2         Lockwasher 1/2”
 27            ----------           2         Hex Nut 1/2”
 28            ----------           4         Capscrew 5/8” x 2” Gr.5
 29             20414            4         Locknut , Flanged 5/8”
 30          50063496         1         Latch
 31             93378            1         Cylinder Pin
 32             20325            3         Roll Pin 1/4” x 1-3/4”
 33             15908            2         Flatwasher 1”
 34             15921            1         Flatwasher 3/4” SAE
 35             63607            2         Blade Bolt Kit
 36           7919BH          2         Blade Bolt
 37             20322            2         Lockwasher 1-1/8”
 38            252BH           2         Blade Nut 1-1/8” UNF
 39          50058682         1         Blade Pan Weldment
 40          50058530         2         Blade, Parallel Uplift, CCW Rotation - 18.25” 
 41          50068436         1         Shield, Gearbox
 42          50031212         1         Reflector, Amber

87-1-5

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

LEFT HAND WING DECK AND RELATED PARTS
2212 FLEXWING

12

2
3

51

4

23
24, 25, 26, 27

8, 9, 10, 11

6

39

7

12

28

29

32

34

32

32

31

33

33

30

13

18

14

17

16

15

19

20, 21, 22

38

37

36

40

35

87-1-6

July, 2012

5

41

42

Cover & Mount used
on Earlier Versions

Ring used on
Earlier Versions

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

LEFT HAND WING DECK AND RELATED PARTS
2212 FLEXWING

REF.                      PART
  NO.                          NO.                     QTY.            DESCRIPTION

  1           50058857         1         L.H. Deck Weldment w/Decals - Bush Hpg Red
50059867         1         L.H. Deck Weldment w/Decals - J.D. Green
50059870         1         L.H. Deck Weldment w/Decals - N.H. Blue
50059873         1         L.H. Deck Weldment w/Decals - Kub. Orange

  2               D552             1         Decal, Blade Rotation, CW
  3              91443            1         Decal, Important Slip Clutch
  4               D546             1         Decal, Danger
  5               D614             1         Decal, Danger (Thrown Object Hazard)
  6           50061049         1         Bush Hog Decal
  7           50058827         1         Skid
  8            3161212          4         Plow Bolt  #3 3/8” x 1-1/4” Gr.5
  9             ----------           4         Flatwasher 3/8”
 10            ----------           4         Lockwasher 3/8”
 11            ----------           4         Hex Nut 3/8”
 12             88916            2         Bushing
 13 See L.H. Wing Gearbox Assy.
 14          50055052         1         Cover
 15          50055080         1         Shield Mount
 16          50055238         1         Hinge Rod
 17             15662            2         Cotter Pin 1/8” x 1”
 18            ---------            2         Flatwasher 3/8” SAE
 19             69391            1         Lynch Pin
 20             90560            4         Capscrew M8 x 1.25 x 15 Gr. 8.8
 21          44311BH         4         Lockwasher M8
 22             44216            4         Flatwasher M8
 23          50058962         1         Retaining Ring
 24            ----------           2         Capscrew 1/2” x 1-1/2” Gr.5
 25            ----------           4         Flatwasher 1/2”
 26            ----------           2         Lockwasher 1/2”
 27            ----------           2         Hex Nut 1/2”
 28            ----------           4         Capscrew 5/8” x 2” Gr.5
 29             20414            4         Locknut , Flanged 5/8”
 30          50063496         1         Latch
 31             93378            1         Cylinder Pin
 32             20325            3         Roll Pin 1/4” x 1-3/4”
 33             15908            2         Flatwasher 1”
 34             15921            1         Flatwasher 3/4” SAE
 35             63607            2         Blade Bolt Kit
 36           7919BH          2         Blade Bolt
 37             20322            2         Lockwasher 1-1/8”
 38            252BH           2         Blade Nut 1-1/8” UNF
 39          50058682         1         Blade Pan Weldment
 40          50058531         2         Blade, Parallel Uplift, CW Rotation - 18.25” 
 41          50068436         1         Shield, Gearbox
 42          50031212         1         Reflector, Amber

87-1-7

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

FRONT AND REAR CHAINS
2212 FLEXWING

11

11

11

11

11

11

9

10

9

10

11
13

12

12

12
12

1312

12
12

1224

24

24

25

25

25

23

23

22

21

25

26

27

30

30

29

29

28

28

24

13

13
13

13

13

13

13

11

4

4

2

14, 15, 16

31, 32, 33

14, 15, 16

34, 35, 36

34, 35, 36

14, 15, 16

3

2

1

18

17
20

19

87-1-8

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

FRONT AND REAR CHAINS
2212 FLEXWING

REF.                      PART
  NO.                          NO.                     QTY.            DESCRIPTION

  1           50058816         1         Front Chain Bundle
  2           50058709         2         Center Front Side Chain Rail Assembly
  3           50058706         1         Center Front, Center Chain Rail Assembly
  4           50058724         2         Wing Front Chain Rail Assembly
  5           50058710         1         Center Front Side Chain Bracket
  6           50058711         1         Center Front Side Rod
  7           50058707         1         Center Front Chain Bracket
  8           50058708         1         Center Front Rod
  9           50058725         2         Wing Front Chain Bracket
 10          50058726         2         Wing Front Chain Rod
 11          50054588       139       Chain, 5 Link
 12           -----------         10        Flatwasher 3/8”
 13           -----------         10        Cotter Pin 3/32” x 1”
 14           5161212         27        Carriage Bolt 3/8” x 1-1/4” Gr.5
 15           -----------         27        Lockwasher 3/8”
 16           -----------         27        Hex Nut 3/8”
 17          50058817         1         Rear Chain Bundle
 18          50058955         1         Rear Chain Assembly, L.H. Wing
 19          50058923         1         Rear Chain Assembly, R.H. Wing
 20          50058703         1         Rear Chain Assembly, Center
 21          50058956         1         Chain Rail Weldment, L.H. Rear
 22          50058924         1         Chain Rail Weldment, R.H. Rear
 23          50058925         2         Chain Cable
 24          50050408         2         Stop Sleeve
 25          50053111       134       Wing Chain (4 Link) Rear
 26          50058704         1         Chain Rail, Center Rear
 27          50058705         1         Chain Ror, Center Rear
 28            ----------           2         Flatwasher 3/8”
 29            ----------           2         Cotter Pin 3/32” x 1”
 30          50054588        28        Center Chain (5 Link) Rear
 31           5161212          6         Carriage Bolt 3/8” x 1-1/4”  Gr.5
 32           -----------          6         Lockwasher 3/8”
 33           -----------          6         Hex Nut 3/8”
 34           -----------         16        Capscrew 3/8” x 1-1/4” Gr.5
 35           ------------         16        Flatwasher 3/8”
 36             20363           16       Locknut 3/8”

87-1-9

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

FRONT BELTING AND REAR BANDS
2212 FLEXWING

8, 9, 10

8, 9, 10

8, 9, 10

4

3
2

5

7

12

12

13

14

7

6

8, 9, 10

4

8, 9, 10

8, 9, 10

15, 16, 17

15, 16, 17

6

3

1

11

87-1-10

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

FRONT BELTING AND REAR BANDS
2212 FLEXWING

REF.                      PART
  NO.                          NO.                     QTY.            DESCRIPTION

  1           50058844         1         Front Belting Bundle
  2           50058820         1         Belting, Front Center
  3           50058821         2         Belting, Side Center
  4           50058822         2         Belting, Wing
  5           50058829         2         Support, Front Center
  6           50058830         4         Support, Side Center
  7           50058831         4         Support, Wing
  8            5161212         33        Carriage Bolt 3/8” x 1-1/4” Gr.5
  9             ----------          33        Lockwasher 3/8”
 10            ----------          33        Hex Nut 3/8”
 11          50058845         1         Rear Band Bundle
 12          50058839         2         Rear Band
 13          50058823         1         Belting, Center Rear
 14          50058832         2         Support, Center Rear
 15            ----------          16        Capscrew 3/8” x 1-1/4” Gr.5
 16            ----------          16        Flatwasher 3/8”
 17             20363           16        Locknut 3/8”

87-1-11

November, 2009

© 2011 Alamo Group Inc.





87-2-1

BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

TRANSFER GEARBOX ASSEMBLY - 540 RPM
2212 FLEXWING

*16

19

3

7

8, 21, 22

9

8, 21, 22

7

6

1

20

5 8, 21,
22, 23

4

2

6

14

15

6

13

10

11

12, 24
25, 26

1

5
20

8, 21,
22, 23

4

2

11

10

12, 23, 24, 
25, 26

13

18

17

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

71500            1         Transfer Gearbox, Black
  1              71501            2         Shaft 1-3/4” Z20 
  2              70913            2         Oil Seal
  3              70181            2         Plug, 3/8” GAS
  4              70121            2         Snap Ring
  5              70256            2         Bearing
  6           50078474         1         Gear Kit (1-24T & 2-20T Gears)
  7              70082            2         Bearing 6307
  8              70704            4         Shim 79.9 x 69.0 x .3
  9              71503            1         Casing
 10             70189            2         Snap Ring
 11          50068116         2         Oil Seal 45 x 85 x 10
 12             70752            2         Shim 84.7 x 70.3 x .3
 13             70194            2         Bearing 6209

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

 14             71504            1         Shaft 1-3/4” Z20
 15             70299            1         Snap Ring
*16            81572            1         Vent Plug
17             70185            6         Spring Washer
18          45001BH         6         Capscrew M8 x 1.25 x 30 G8.8
19             71506            1         Cover
20             70250            2         Snap Ring
21             70705            4         Shim 79.9 x 69.0 x .4
22             70859            4         Shim 79.9 x 69.0 x .5
23             70851            4         Shim 79.9 x 69.0 x 1.0
24             70753            2         Shim 84.7 x 70.3 x .4
25             70754            2         Shim 84.7. x 70.3 x .5
26             70755            2         Shim 84.7 x 70.3 x 1.0

*Item 16 is not part of Gearbox Assemblys and must be ordered
seperately.

April, 2020

© 2011 Alamo Group Inc.



87-2-2

BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

CENTER FRAME GEARBOX ASSEMBLY-540 RPM
2212 FLEXWING

REF.               PART
 NO.                  NO.              QTY.        DESCRIPTION

50058054            1           Center Gearbox Assy. 
   1                  71309                1           Casting 
   2                  70329                1           Shim 35.3 x 48 x .3 

70330                1           Shim 35.3 x 48 x .4 
70331                1           Shim 35.3 x 48 x .5

70332BH             1           Shim 35.3 x 48 x 1.3 
   3                  70079                1           Snap Ring
   4               50064197            1           Gear, Pinion, 13 Teeth 
   5                  71453                1           Ball Bearing 6207
   6                  70134                1           Oil Seal 35 x 72 x 12M
   7               50064199            1           Input Shaft 1-3/8” -6 Spline
   8               F7502811            1           Shim 35.3 x 48 x 2.5
   9                  70133                2           Snap Ring
  10                 71312                1           Top Plate
  11                 70393                2           Gas Plug 
  12                 80538                2           Vent Plug
  13                 70250                1           Snap Ring
  14              50069904            1           Plug
  15                 71300                1           Cotter Pin M4 x 40
  16                 71314                1           Castle Nut M24 x 1.5
  17                 71315                1           Flatwasher 25 x 48 x 2.5
  18                 70795                1           Roller Bearing
  19                 83043                1           Oil Seal 40 x 80 x 12
  20                 70691                1           Protective Washer
  21                 70694                1           Castle Nut M24 x 2 
  22                 70699                1           Cotter Pin 5 x 50
  23              50064193            1           Output Shaft
  24              50064195            1           Gear, Crown, 28 Teeth
  25                 70903                4           Bolt, M8 x 1.25 x 14
  26              44916BH             1           Flatwasher 25 x 44 x 4
  27                 70801                1           Roller Bearing 
  28                 70797                1           Roller Bearing
  29                 70639                2           Shim 60.3 x 71.7 x .3

70640                2           Shim 60.3 x 71.7 x .4
70641                2           Shim 60.3 x 71.7 x .5
70642                2           Shim 60.3 x 71.7 x 1.0 

12
25

10

15

4

2

7

9
29

14

5
8

27

111

1324

28

18

23

19

20

3

26

21
22

9
6

8

16

17

July, 2012

© 2011 Alamo Group Inc.



87-2-3

BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

RIGHT HAND WING GEARBOX ASSEMBLY-540 RPM 
Replaced by 50084480

REF.               PART
 NO.                  NO.              QTY.        DESCRIPTION

50058056            1           R.H. Gearbox Assy. 
   1                  71309                1           Casting 
   2                  70329                1           Shim 35.3 x 48 x .3 

70330                1           Shim 35.3 x 48 x .4 
70331                1           Shim 35.3 x 48 x .5

70332BH             1           Shim 35.3 x 48 x 1.3 
   3                  70079                1           Snap Ring
   4               50064198            1           Gear, Pinion, 13 Teeth 
   5                  71453                1           Ball Bearing 6207
   6                  70134                1           Oil Seal
   7               50064199            1           Input Shaft 1-3/8” -6 Spline
   8               F7502811            1           Shim 35.3 x 48 x 2.5
   9                  70133                2           Snap Ring
  10                 71312                1           Top Plate
  11                 70393                2           Gas Plug 
  12                 80538                2           Vent Plug
  13                 70250                1           Snap Ring
  14              50069904            1           Plug
  15                 71300                1           Cotter Pin M4 x 40
  16                 71314                1           Castle Nut M24 x 1.5
  17                 71315                1           Flatwasher 25 x 48 x 2.5
  18                 70795                1           Roller Bearing
  19                 83043                1           Oil Seal 40 x 80 x 12
  20                 70691                1           Protective Washer
  21                 70694                1           Castle Nut M24 x 2 
  22                 70699                1           Cotter Pin 5 x 50
  23                 71316                1           Output Shaft
  24              50064196            1           Gear, Crown, 23 Teeth
  25                 70903                4           Bolt, M8 x 1.25 x 14
  26              44916BH             1           Flatwasher 25 x 44 x 4
  27                 70801                1           Roller Bearing 
  28                 70797                1           Roller Bearing
  29                 70639                2           Shim 60.3 x 71.7 x .3

70640                2           Shim 60.3 x 71.7 x .4
70641                2           Shim 60.3 x 71.7 x .5
70642                2           Shim 60.3 x 71.7 x 1.0 

12
25

10

15

4

2

7

929
14

28

13

27

111

8

24

5

18

23

19

20

3

26

21
22

9

6

29

16

17

March, 2024

© 2011 Alamo Group Inc.



87-2-4

BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

LEFT HAND WING GEARBOX ASSEMBLY-540 RPM 
Replaced by 50084479

REF.               PART
 NO.                  NO.              QTY.        DESCRIPTION

50058055            1           L..H. Gearbox Assy. 
   1                  71309                1           Casting 
   2                  70329                1           Shim 35.3 x 48 x .3 

70330                1           Shim 35.3 x 48 x .4 
70331                1           Shim 35.3 x 48 x .5

70332BH             1           Shim 35.3 x 48 x 1.3 
   3                  70079                1           Snap Ring
   4               50064198            1           Gear, Pinion, 13 Teeth 
   5                  71453                1           Ball Bearing 6207
   6                  70134                1           Oil Seal
   7               50064199            1           Input Shaft 1-3/8” -6 Spline
   8               F7502811            1           Shim 35.3 x 48 x 2.5
   9                  70133                2           Snap Ring
  10                 71312                1           Top Plate
  11                 70393                2           Gas Plug 
  12                 80538                2           Vent Plug
  13                 70250                1           Snap Ring
  14              50069904            1           Plug
  15                 71300                1           Cotter Pin M4 x 40
  16                 71314                1           Castle Nut M24 x 1.5
  17                 71315                1           Flatwasher 25 x 48 x 2.5
  18                 70795                1           Roller Bearing
  19                 83043                1           Oil Seal 40 x 80 x 12
  20                 70691                1           Protective Washer
  21                 70694                1           Castle Nut M24 x 2 
  22                 70699                1           Cotter Pin 5 x 50
  23                 71316                1           Output Shaft
  24              50064196            1           Gear, Crown, 23 Teeth
  25                 70903                4           Bolt, M8 x 1.25 x 14
  26              44916BH             1           Flatwasher 25 x 44 x 4
  27                 70801                1           Roller Bearing 
  28                 70797                1           Roller Bearing
  29                 70639                2           Shim 60.3 x 71.7 x .3

70640                2           Shim 60.3 x 71.7 x .4
70641                2           Shim 60.3 x 71.7 x .5
70642                2           Shim 60.3 x 71.7 x 1.0 

12
25

10

15

4

2

7

9
29

14

5
8

27

111

1324

28

18

23

19

20

3

26

21
22

9
6

29

16

17

March, 2024

© 2011 Alamo Group Inc.



87-2-5 © 2011 Alamo Group Inc.

March, 2024

RIGHT HAND WING GEARBOX ASSEMBLY- 540 RPM 
Replaces 50058056

BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

Item
No.

Part
No.

Description Qty.

50084480 Gearbox, 540 RPM, 1:1.77, 50 HP 1
1 - - - - - Housing Casting 1
2 50084481 Cap Casting 1
3 50084482 Input Shaft 1
4 50084483 Output Shaft 1
5 50084484 Gear, M5.7 - Z=23T 1
6 50084485 Gear, M5.7 - Z=13T 1
7 70797 Bearing Roller 30207 (35X72X18.25) 1
8 70229 Bearing, Ball 6207 (35x72x17) 1
9 70801 Bearing 30307 1

10 70795 Bearing Roller 30208 (40x80x19.75) 1
11 00754753 Seal, Oil (35x72x10) 1
12 00754783 Seal, Oil (40x80x12) 1
13 50084486 Seal, 72x10 1
14 2716532 Snap Ring, 72 x 2.5, B Type 2
15 00753224 Snap Ring, 80 x 2.5, A Type 1
16 00754777 Nut, Castle M24 x 2.0 1

Item
No.

Part
No.

Description Qty.

17 44316BH HHCS, M8 x 1.25 x 16 G8.8 ZP 4
18 80538 1/2” NPT Vent Plug 1
19 70939 1/2-14 NPT Outer SQ. Plug 2
20 50084487 9/16-18 UNF Hex Socket Solid Plug 1
21 50084488 O-Ring, 11.2 x 2 1
22 00791054 Nut, Castle M20 x 1.5 1
23 70487 Cotter Pin, M4 x 40 1
24 70497 Cotter Pin, M5 x 50 1
25 70695 Washer, Hard Flat - 25 x 44 x 4 1
26 50084489 Washer, Hard Flat - 40.5 x 79.5 x 1 1
27 50084490 Shim, (68 x 79.8 x 0.1) 3
28 50084491 Shim, (68 x 79.8 x 0.3) 2
29 50084492 Washer, Hard Flat - 62 x 71.8 x 2 1
30 50084493 Shim, (62 x 71.8 x 1) 2
31 50084494 Shim, (62 x 71.8 x 0.5) 2
32 50084495 Shim, (62 x 71.8 x 0.1) 6
33 50084496 Shim, (35.2 x 45 x 3) 1



87-2-6 © 2011 Alamo Group Inc.

March, 2024

LEFT HAND WING GEARBOX ASSEMBLY- 540 RPM 
Replaces 50058055

BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

Item
No.

Part
No.

Description Qty.

50084479 Gearbox, 540 RPM, 1:1.77, 50 HP 1
1 - - - - - Housing Casting 1
2 50084481 Cap Casting 1
3 50084482 Input Shaft 1
4 50084483 Output Shaft 1
5 50084484 Gear, M5.7 - Z=23T 1
6 50084485 Gear, M5.7 - Z=13T 1
7 70797 Bearing Roller 30207 (35X72X18.25) 1
8 70229 Bearing, Ball 6207 (35x72x17) 1
9 70801 Bearing 30307 1

10 70795 Bearing Roller 30208 (40x80x19.75) 1
11 00754753 Seal, Oil (35x72x10) 1
12 00754783 Seal, Oil (40x80x12) 1
13 50084486 Seal, 72x10 1
14 2716532 Snap Ring, 72 x 2.5, B Type 2
15 00753224 Snap Ring, 80 x 2.5, A Type 1
16 00754777 Nut, Castle M24 x 2.0 1

Item
No.

Part
No.

Description Qty.

17 44316BH HHCS, M8 x 1.25 x 16 G8.8 ZP 4
18 80538 1/2” NPT Vent Plug 1
19 70939 1/2-14 NPT Outer SQ. Plug 2
20 50084487 9/16-18 UNF Hex Socket Solid Plug 1
21 50084488 O-Ring, 11.2 x 2 1
22 00791054 Nut, Castle M20 x 1.5 1
23 70487 Cotter Pin, M4 x 40 1
24 70497 Cotter Pin, M5 x 50 1
25 70695 Washer, Hard Flat - 25 x 44 x 4 1
26 50084489 Washer, Hard Flat - 40.5 x 79.5 x 1 1
27 50084490 Shim, (68 x 79.8 x 0.1) 3
28 50084491 Shim, (68 x 79.8 x 0.3) 2
29 50084492 Washer, Hard Flat - 62 x 71.8 x 2 1
30 50084493 Shim, (62 x 71.8 x 1) 2
31 50084494 Shim, (62 x 71.8 x 0.5) 2
32 50084495 Shim, (62 x 71.8 x 0.1) 6
33 50084496 Shim, (35.2 x 45 x 3) 1



26

12 13

7

1616 16

5 6

11 15
25

3 24

14

27

1 2
3

2
3

94
20

21
28

29

19

10

2322 17
18

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  1           50064174         1         Complete Collar Yoke (Tractor)
  2           50056414         2         Cross Journal Set
  3              76335            3         Grease Nipple
  4              76421            1         Wide Angle Double Yoke
  5              76893            1         Outer Yoke
  6              66866            1         Roll Pin For Outer Tube
  7              76894            1         Wiper
  8              76895            1         Complete Outer Tube
  9           50056411         1         Cross Journal Set
 10             76422           1         Complete Yoke
 11             76362            6         Screw Kit
 12          50056416         1         Bearing Ring
 13          50056417         1         Guard Retaing Collar for Outer Tube
 14          50056404         6         Bolt
 15          50056418         1         Guard Retaining Collar, Inner Tube

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

 16             64814            3         Safety Chain
 17          50056419         1         Guard Cone Set
 18          50056420         1         Complete Guard w/Inst. Man.
 19             76247            1         Tapered Pin Set 1-3/4”
 20          50056421         1         Female Tube w/ Yoke & Lube Sys.
 21          50056422         1         Male Tube w/ Yoke Lube & Sys.
 22          50064176         1         Half Female Shaft w/ Guarding
 23          50056424         1         Half Male Shaft w/ Guarding
 24             78786            1         Danger Decal for Outer Tube
 25             78608            1         Danger Decal for Outer Guard Tube
 26             76892            1         Plastic Cap
 27          50017480         1         Kit Collar For Yoke 1-3/8”
 28          50060546         2         Grease Fitting
 29          50058265         1         Driveshaft, Complete Assembly

BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

C.V. DRIVESHAFT ASSEMBLY-540 RPM
Mfd. By Comer/ EG

1-3/8” - 6 Spline ASAE CAT 4 - 540 RPM
2212 FLEX WING

87-3-1

8

November, 2009

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

C.V. DRIVESHAFT ASSEMBLY-540 RPM
Mfd. By Bondioli & Pavesi

1-3/8” - 6 Spline ASAE CAT 4 - 540 RPM
2212 FLEX WING

87-3-2

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  1           50064160         1         Yoke, CV 1-3/8” -6 Spline (Tractor)
  2           50053718         2         Cross Kit
  3           50053717         1         Tube Yoke S8 CV Outer
  4           50053716         1         Central Body
  5          50053715        1         Roll Pin 10 x 95 DIN 1481
  6           50053698         1         Drive Tube Outer H8
  7              71418            1         Flexible Roll Pin #6/7 Outer 10 x 75
  8              71419            1         Tube Yoke S6 Inner
  9           50053697         1         Drive Tube s6 Inner
 10          50053712         1         Yoke 1-3/4” Z20 Taper Pin
 11             71420            1         Cross Journal
 12          50053711         1         Sheild Support SFT Outer
 13          50053710         1         Sheild Support SFT 

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

 14             71404           12        Self Tapping Screw
 15             71402            1         Sheild Support SFT Inner
 16             71421            1         Plug S6 Drive Tube
 17          50064161         2         Shield Chains
 18             78786            1         Danger Label-Outer Drive Tube
 19             78608            1         Danger /Shield Label
 20          50063433         1         Ball Collar Kit 1-3/8”
 21          50053705         1         Taper Pin Kit 1-3/4” (3 Pins)
 22          50053699         1         Complete Shield
 23          50064162         1         Outer Half Shaft Assy.
 24          50053700         1         Inner Half Shaft Assy.
 25          50058266         1         Driveshaft Assembly Complete

31

5

4

6

7

9

12

10

18
16

17

15
13

19

25

8

14

20
1

2 11

10

21

22

14
14

17

July, 2012

23 24

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

DRIVESHAFT ASSEMBLY- NON TELESCOPING
Mfd. By EG / Comer

1-3/8” - 6 Spline ASAE CAT 4 - 540 RPM
2212 FLEX WING

87-3-3

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  1              76802            1         Complete Collar Yoke 
  2              64663            2         Cross Journal Set
  3              63956            2         Grease Nipple
  4           50035860         1         Outer Yoke for Inner Tube
  5              66866            1         Roll Pin for Outer Tube
  6           50035834         1         Inner Tube 
  7              66869            1         Roll Pin for Inner Tube
  8              66870            1         Inner Yoke
  9              76310            1         Complete Yoke
 10             76057            1         Guard Retaining Collar, Outer Tube
 11             87992            6         Bolt
 12             76059            1         Guard Retaining Collar, Inner Tube
 13             64814            2         Safety Chain
 14          50035835         1         Complete Shield 
 15             76064            1         Tapered Pin Set 1-3/8”
 16             78786            1         Danger Decal for Outer Tube
 17             78608            1         Danger Decal for Outer Shield Tube
 18          50017480         1         Collar kit 1-3/8”
 19       50041190SP      1         Driveshaft Assembly, Complete

1

3

2

4

10

11

12

11

14

19

17

13

5 7

8

2 9

15
6 16 3

18

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

DRIVESHAFT ASSEMBLY- JACKSHAFT
Mfd. By EG / Comer

1-3/8” - 6 Spline ASAE CAT 4 - 540 RPM
2212 FLEX WING

87-3-4

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  1              76422            1         Yoke w/ Taper Pin
  2           50060543         1         Cross Bearing Kit
  3              76335            1         Grease Fitting
  4              66865            1         Outer Yoke
  5              66866            1         Roll Pin
  6           50064188         1         Bushing w / Grease Fitting
  7           50064189         1         Inner Tube w/ Splined Shaft
  8           50056417         1         Retaining Collar Outer Tube
  9           50056404         6         Bolt
 10          50064190         1         Centering Ring
 11          50056418         1         Collar, Retaining inner Tube
 12             64814            2         Safety Chain
 13          50064191         1         Complete Shield Assembly
 14             76247            1         Tapered Pin Set 1-3/4”
 15             78786            1         Danger Decal, OuterTube
 16             78608            1         Danger Decal, Outer Shield Tube
 17          50063477         1         Jackshaft Assembly Complete
   

7 15 6 4

5

11
10 9

9

13

17

16

8

12

1

2

14

3

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

BEARING,  BEARING MOUNT and SHIELDING for JACKSHAFT
2212 FLEX WING

87-3-5

REF.                      PART
  NO.                          NO.                     QTY.            DESCRIPTION

  1           50058988         1         Bearing Link
  2              61757            1         Bearing Assembly
  3           50058991         1         Bushing
  4              44182            1         Capcscrew 3/4” x 9-1/2” Gr.5
  5                146              1         Lockwasher 3/4”
  6              19517            1         Hex Nut 3/4”
  7              20776            1         Capscrew 1/2” x 6” Gr.5
  8            9161600          1         Locknut 1/2”
  9           50040464         1         Spacer
 10            ----------           2         Lockwasher 3/8”
 11           -----------          2         Capscrew 3/8” x 3/4” Gr.5
 12             61742            1         Bearing Housing
 13             61756            1         Snap Ring
 14             61755            1         Bearing and Collar
 15          50040472         1        Shield

1

2

3

45
6

7

8

9

10

11

12

13
14

15

November, 2009

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

CENTER DRIVELINE ASSEMBLY
MFD BY: BONDIOLI and PAVESI

ASAE SIZE 3
2212 FLEX WING

87-3-6

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  1           50064775         1         Yoke, 1-3/4” -20 Spline
  2           50064166         2         Cross Kit
  3           50064171         1         Double Flange Yoke
  4           50064172         1         FFV32 Clutch 1-3/8” Z6
  5             63946           1         Grease Fitting M6 x 1
  6              90938            1         Tapered Pin
  7           44155BH         8         Crapscrew M10 x 1.5 x 85
  8              64657            8         Coil Spring FF Clutch 6mm Dia.
  9           50064173         1         Flanged Yoke
 10             64828            1         Clutch Bushing
 11          50042344         1         Lining 141 x 77 x 3.2
 12          50063437         1         Inner Plate
 13          50042346         1         Clutch Hub 1-3/8” - 6Spline
 14             64649            1         Clutch Pressure Plate
 15          44154BH        12        Locknut M10 x 1.5
 16             15830            4         Flatwasher 3/8” SAE
 17          50064194         1         Torque Limiter Kit
 18          45219BH         4         Capscrew, Hex Socket Hd. M10 x 1.5 x45 Gr.8.8
 19          50058268         1         Driveline Assembly Complete

1
2

3

4

5

7 8
9

10

11 11
12

13
14

15

15 16

6

4

17

18

19

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

CENTER DRIVELINE ASSEMBLY
MFD BY: COMER / EG

ASAE SIZE 3
2212 FLEX WING

87-3-7

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  1           50064177         1         Splined Yoke w/ Grease Nipple
  2           50064178         2         Cross Bearing Set
  3              76335            2         Grease Fitting
  4           45219BH         4         Capscrew M10 x 1.5 x 45 Gr. 8.8
  5           50064179         1         Flange Yoke Female
  6           50064180         1         Flange Yoke Male
  7              76152            1         Complete Disk Clutch Assy.
  8              63946            1         Grease Nipple
  9              76080            8         Spring
 10             76159            1         Flange Yoke
 11             76195            1         Bushing
 12             76194            2         Inner Lining
 13             76064            1         Tapered Pin Set 1-3/8”
 14             76161            1         Clutch Support
 15             76196            1         Pressure Plate
 16          44155BH         8         Capscrew M10 x 1.5 x 85
 17          44154BH        12        Lock Nut M10 x 1.5
 18          50058058         1         Center Driveline Complete

1

6

17

17

18

5

14

12 15 1612
11

109

8

3

4

2

3
2

13

7

July, 2012

© 2011 Alamo Group Inc.



REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  1           50064165         1         Yoke and Pin Assy. 1-3/4” 20 Spline
  2           50064166         2         Cross Bearing Kit
  3              78571            1         Yoke, Outer Tube
  4              78577            1         Roll Pin M8 x 60
  5              78578            1         Roll Pin M8 x 55
  6              78570            1         Yoke, Inner Tube
  7           50064167         1         Clutch Assy. 1-3/8” -6 Spline
  8              66120            1         Shield Support, Outer
  9              66117            1         Shield Support, Inner
 10          50064890         2         Chain Assy.
 11             78786            1         Danger Decal, Outer Drive Tube
 12             78608            1         Danger Decal, Outer Shield Tube
 13          50053705         1         Taper Pin Kit for 1-3/4” - 20 Spline
 14             90938            1         Taper Pin Kit for 1-3/8” - 6 Spline

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

 15          44155BH         8         Bolt, M10 x 1.5 x 85 Gr. 8.8
 16             64657            8         Spring. 6mm Dia.
 17          50064173         1         Flange
 18             64828            1         Bushing
 19          50042344         2         Lining, Clutch 141 x 77 x 3.2 mm
 20          50042346         1         Hub w/ Taper Pin
 21          50063437         1         Inner Plate 170 x 4mm
 22             64649            1         Pressure Plate
 23               N/A              1         Half Shaft Assy. Female
 24               N/A              1         Half Shaft Assy. Male
 25          44154BH         8         Locknut M10 x 1.5 
 26          50064170         1         Shield Kit Complete
 27          50064194         1         Clutch Kit
 28          50058267         1         Driveshaft Assy. Complete

BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

WING DRIVELINE ASSEMBLY
MFD BY: BONDIOLI and PAVESI

ASAE SIZE 3
2212 FLEX WING

87-3-8

1

2 3
4 2

6
5

7

8 10 10

11

28

12

9

13

14
15

17 18

19

1625

19
2120

27

26

23
24

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

WING DRIVELINE ASSEMBLY
MFD BY: Comer / EG

ASAE SIZE 3
2212 FLEX WING

87-3-9

14 15

7

24

25 25

26
28

29 10

27

12

118

16
17 18 19

20

18
21

22

14

3

5
6 9 6

5

1

2

23

4

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  1                N/A              1         Outer Half w/Shield 
  2                N/A              1         Inner Half w/Shield
  3           50064181         1         Complete Collar Yoke
  4           50017502         1         Ball Collar Kit
  5           50064178         2         Cross Journal Set
  6              76335            2         Grease Fitting
  7           50064182         1         Outer Yoke
  8              78577            1         Roll Pin Outer Yoke
  9              78786            1         Danger Decal
 10             76178            1         Inner Tube
 11             78578            1         Roll Pin Inner Tube
 12          50064184         1         Inner Yoke
 13             76152            1         Slip Clutch Assy. (Items 15-24)
 14          44154BH         8         Locknut M10 x 1.5
 15             76080            8         Spring

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

 16             76159            1         Flanged Yoke
 17             76195            1         Bushing
 18             76194            2         Lining
 19             76161            1         Clutch Support
 20             76064            1         Taper Pin Kit
 21             76196            1         Pressure Plate
 22          44155BH         8         Capscrew, M10 x 1.5 x 85
 23          50064185         1         Complete Shield
 24          50053143         1         Outer Bearing
 25          50056404         6         Shield Bolt
 26          50053144         1         Inner Bearing
 27             78608            1         Danger Decal
 28             64814            2         Safety Chain
 29          50064183         1         Bushing W/Grease Fitting
 30          50058057         1         Driveshaft Assy. Complete

30

July, 2012

© 2011 Alamo Group Inc.





BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

TONGUE, LEVELING RODS AND RELATED PARTS
2212 FLEX WING

87-4-1

REF.                      PART
  NO.                          NO.                     QTY.            DESCRIPTION

  1           50058769         2         Leveling Rod Assembly
  2           50047714         1         Clevis R.H. Thread
  3                N/A              1         Leveling Rod (Order 50058769 Assy.)
  4              92309            1         Clevis L.H. Thread
  5              15612            1         Jamb Nut 1”
  6              92314            2         Pin
  7              20376            4         Flatwasher 1”
  8             ----------           4         Cotter Pin 3/16” x 1-1/2”
  9              91899            2         Bushing
 10             19137            2         Capscrew 1” x 5-1/2” Gr.5
 11          50058880         1         Tongue Weldment
 12          24D25128         1         Jackstand Assembly
 13             91074            1         Safety Tow Chain
 14             12032            1         Hose Holder Assembly
 15            ----------           1         Capscrew 5/8” x 2” Gr.5
 16            ----------           1         Flatwasher 5/8”
 17            ----------           1         Lockwasher 5/8”
 18            ----------           1         Hex Nut 5/8”
 19             12031            1         Rod, Hose Holder
 20              D767             1         Decal, Warning

1

7 8

9

10

10

11

12

13

9

11

6

78

68

5

4

3

2

8
7

14

15
16

17
18

October, 2012

20

19

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

PERMA LEVEL HITCH, SWIVEL CLEVIS HITCH AND RELATED PARTS
2212 FLEX WING

87-4-2

5

5

5

5

2

1

7
36

6

4

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  1           50052790         1         Clevis Pin
  2              88567            1         Clevis Hitch Machined
  3              86356            1         Clevis Pin Collar
  4               ––––             2         Capscrew 5/8” x 4-1/2” Gr.5
  5           15598BH         4         Locknut 5/8”
  6               ––––             2         Capscrew 5/8” x 3-3/4” Gr.5
  7        50054574SP      1         Swivel Clevis Hitch Assy.
   

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  8              86356            1         Collar
  9               ––––             2         Capscrew 5/8” x 3-3/4” Gr.5
 10          15598BH         2         Locknut 5/8”
 11          50055486         1         Pin Weldment
 12              ––––             1         Capscrew 3/8” x 2-1/4” Gr.5
 13           9131200          1         Locknut 3/8”
 14          50056888         1         Clevis Assembly
 15          50055447         1         Hitch Weldment
 16          50035874         1         Direction Decal
 17             97692            1         Patent Decal
 18          50045639         1         Direction Decal
 19       50054505SP      1         Perma Level Hitch Assy.

13

12

9

9

8

10

16
17

19

18

10

1114

15

4

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

AXLES AND RELATED PARTS
2212 FLEX WING

87-5-1

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  1           50058669         1         Center Axle Assembly (2 - 9)
  2           50058615         1         Center Axle Weldment
  3              88916            4         Tension Bushing
  4               6044             2         Spring, Shock Absorber
  5           50058667         1         Lug, Shock Absorber
  6              20103            1         Capscrew 1” x 3” Gr.5
  7            9163200          1         Locknut 1”
  8              19027            2         Capscrew 3/4” x 6-1/2” Gr.5
  9              20638            2         Locknut 3/4”
 10          50058620         1         R.H. Wing Axle w/Reflectors
 11          50058625         1         L.H. Wing Axle w/Reflectors
 12          50031214         4         Red Reflectors
 13          50045819         6         Pin Assembly (Medium)

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

 14          50045820         2         Pin Assembly (Long)
 15            ----------           8         Capscrew 3/8” x 2” Gr.5
 16             20363            8         Locknut 3/8”
 17             19061            2         Capscrew 1” x 5” Gr.5
 18          20547BH         2         Capscrew 1” x 4-1/2” Gr.5
 19             15821            4         Lockwasher 1”
 20             19502            4         Hex Nut 1”
 21          50058840         4         Spacer
 *22         50055393         2         NordLock - Washer
 23          50052691         2         Turnbuckle Assy.
 24          50052695         1         Locknut
 25            449BH           1         Grease Fitting

13

13 13

12

12

13
19

20

21

21

19

19

192017

18

17

13

23

23 18

25

25

*22
24

20

20

8

5

6

3

3

14

7

4

9

15, 16

15, 16

15, 16

15, 16

1, 2

15, 16

11

10

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

AXLES ARMS AND RELATED PARTS
2212 FLEX WING

87-5-2

REF.                      PART
  NO.                          NO.                     QTY.            DESCRIPTION

  1           50058929         1         Single Spindle Axle Arm Assy. w/Hub
                                                   For Center Axle
  2           50058930         1         Single Spindle Axle Arm Weld. w/o Hub
                                                   For Center Frame Axle
  3           50062877         1         Dual Spindle Axle Arm Assy. w/Hubs
                                                   For Center and Wing Axles
  4           50062878         1         Dual Spindle Axle Arm Weld. w/o Hubs
                                                   For Center and Wing Axles
  5           50058312         1         Single Spindle Axle Arm Assy. w/Hubs
                                                   For Wing Axles
  6           50058311         1         Single Spindle Axle Arm Weld. w/o Hubs
                                                   For Wing Axles
  7           44064BH         8         Capscrew 3/4” x 5” Gr.5
  8                146              8         Lockwasher 3/4” 
  9              20638            8         Locknut 3/4”

REF.                      PART
  NO.                          NO.                     QTY.            DESCRIPTION

 10            121BH           1         Hub Cap
 11            120BH           1         Slotted Nut
 12            ----------           1         Cotter Pin 1/8” x 1-1/2” 
 13               119              1         Flatwasher
 14          50073BH         1         Bearing Cone (Outer)
 15          50076BH         1         Bearing Cone (Inner)
 16              7967             1         Seal Triple Lip
 17              7977             1         Hub Assy. w/Cups
 18           14-6-198          1         Outer Cup
 19           14-6-197          1         Inner Cup
 20             15445            5         Lug Bolt 1/2” -20UNF x 1-5/8”
 21          15515BH         5         Lug Nut 1/2”-20 UNF
 22            449BH           1         Grease Fitting

1

2

4

5

6

7

89

10
13

14

15

16

17

11

12

3

18

19

20

21
22

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

WHEELS, TIRES AND RELATED PARTS
2212 FLEX WING

87-5-3

77 AUTO WHEEL
15” x 5”

7650021 AUTO WHEEL
15” x 6”

294SP SOLID TIRE & WHEEL 

5

3

2

1

4

6
8

7

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  1           50063696         1         Tire 24 x 7.25-12 16 Ply
  2           50063697         1         Tube 9 x 15
  3           50063698         1         Wheel Flange with
                                                   Valve Hole
  4           50063699         1         Wheel Flange without 
                                                   Valve Hole
  5               ––––            10        Capscrew 1/2” x 1” Gr.5
  6               ––––            10        Lockwasher 1/2”
  7               ––––            10        Hex Nut 1/2”
  8        50063516SP      1         Airplane Wheel Assembly
                                                   24 x 7.25-12 x 16 Ply

November, 2009

© 2011 Alamo Group Inc.





BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

HYDRAULIC PLUMBING AND RELATED PARTS
2212 FLEX WING

87-6-1

REF.                      PART
  NO.                          NO.                     QTY.            DESCRIPTION

  1              99565            1         Hydraulic Cylinder (Axle)
  2              99564            2         Hydraulic Cylinder (Wing Lift)
  3           50015093         2         Hydraulic Hose Assy. 156”
  4           50015063         1         Hydraulic Hose Assy. 196”
  5              86500            3         Breather Plugs
  6            14-40-98          3         Elbow 90° 3/4” SAE to 9/16” JIC
  7           53340BH         3         Hyd. Fitting 3/4” SAE to 9/16” JIC
                24-6-434          3         Hyd. Fitting 1/2” NPT to 9/16” JIC
  8              63451            1         Stop Kit

REF.                      PART
  NO.                          NO.                     QTY.            DESCRIPTION

                  13073           1         Hyd. Valve Bundle (Optional)
                                                   Includes items 9-19
  9              61471            1         Elbow 90°
 10          53341BH         2         Hyd. Adaptor 3/4” SAE to 3/4” JIC
               25D25683         2         Hyd. Adaptor 1/2” NPT to 3/4” JIC
 11             62776            2         Hydraulic Hose 72”
 12             99981            1         Valve Assembly
 13          50020596        1         Closed Center Plug
 14          25H30502         1         Open Center Plug
 15             62428            3         Hydraulic Adaptor
 16             63453            3         Hydraulic Adptor Union 90°
 17          25H40475         1         Elbow 90° 7/8” SAE x 3/4” JIC
 18          25H41146         3         Hydraulic Hose Assy. 31”
 19         25G13603        3         Union 9/16” JIC x 9/16” JIC

1

2

3
3

4

5

55

6

7, 15

6

8

9

10

11

12
13

14

17

18 19 18

18

19

19

16

2

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

HYDRAULIC VALVE AND RELATED PARTS
2212 FLEX WING

87-6-2

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

   *           50017444         1         Seal Kit For Complete Valve Body (Not Shown)
  1           50017445         1         Relief Valve Kit
  2           50017446         3         Handle
  3           50017447         3         Pin Kit
  4           50017448         2         Detent
  5           50017449         1         Open Center Plug Kit
  6           50020596         1         Closed Center Plug Kit
  7              99981            1         Hydraulic Valve Assy. Complete - 3 Spool

1

4

7

4

5

6

3

2

* Seal Kit for complete
Valve Body order

50017444

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

HYDRAULIC CYLINDERS AND RELATED PARTS
2212 FLEX WING

87-6-3

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  1           50047474         1         Wing Lift Hyd. Cylinder 3” Bore x 12” Stroke - 1.25” Rod Dia.
               50047475         1         Center Axle Hyd. Cylinder 3.5” Bore x 8” Stroke - 1.25” Rod Dia.
  2           50017623         1         Seal Kit for 3.5” Bore (50047475 Cylinder)
               50017622         1         Seal Kit for 3” Bore  (50047474 Cylinder)

Cylinder Assembly Part Number Stamped Here.

1

2

November, 2009

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

VALVE MOUNT BRACKET KIT - OPTIONAL
2212 FLEX WING

87-6-4

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

  1              67718            1         Valve Plate Assembly
  2              67719            1         Base Plate Assembly
  3               ––––             4         Capscrew 3/8” - 16 UNC x 1 1/2”
  4               ––––             3         Capscrew 3/8” - 16 UNC x 2 1/2”
  5               ––––             4         Flatwasher 3/8”
  6               ––––             7         Lockwasher 3/8”
  7               ––––             7         Hex Nut 3/8” - 16 UNC
  8           25H43832         1         Hydraulic Fitting, Adapter
  9           25H40576         1         Hydraulic Fitting, 90° Elbow
 10             80536            2         Push-on Retainer
 11             67534            2         Quarter Turn Fastener
 12             67533            2         Clip-on Receptacle
 13             67717            1         Valve Mount Bracket Kit Complete

7
6

6

8

1

10

2

10

5
6
7

4

4

3

6

7

9

13

7

11

12

July, 2012

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

99565 HYDRAULIC CYLINDER
Mfd. by Monarch

3.5” Bore x 8” Stroke 1.25 Rod Dia.
3/4” - 16 ORB Ports

87-6-5

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

                  99565            1         Hydraulic Cylinder Assy.
  1              95429            1         Clevis Cap
  2              95430            1         Rod Cap
  3           50017628         1         Piston
  4              95431            1         Rod 1.25” Dia.
  5              95426            1         Cylinder Tube
  6              95427            4         Tie Rod
  7              95425            2         Pin 1” Dia.
  8           21020614         4         Cotter Pin 3/16” x 1-1/2”
  9              95433            1         Thread Lock
 10             95428            1         Rod Clevis 1.25” x 1”
 11             95422            1         Set Screw 3/8” x 1/2” Knurled
 12             95420            8         Hex Nut 5/8” UNF
 13             95421            1         Hex Nut 1” - 14
 14             95435            1         Plug 3/4”
 15          50042072         1         Caution Decal
 16          50017623         1         Seal Kit

Cylinder Assembly Part Number Stamped Here.

July, 2012

4

10
16

7

8

9

11

12
2

5
6

15

3
13

121
7

8

14

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

99564 HYDRAULIC CYLINDER
Mfd. by Monarch

3.5” Bore x 12” Stroke 1.25 Rod Dia.
3/4” - 16 ORB Ports

87-6-6

REF.           PART
NO.             NO.          QTY.      DESCRIPTION

                  99564            1         Hydraulic Cylinder Assy.
  1              95440            1         Clevis Cap
  2              95439            1         Rod Cap
  3           50017627         1         Piston
  4              95436            1         Rod 1.25” Dia.
  5              95437            1         Cylinder Tube
  6              95438            4         Tie Rod
  7              95425            2         Pin 1” Dia.
  8           21020614         4         Cotter Pin 3/16” x 1-1/2”
  9              95433            1         Thread Lock
 10             95428            1         Rod Clevis 1.25” x 1”
 11             95422            1         Set Screw 3/8” x 1/2” Knurled
 12           8151600          8         Hex Nut 1/2” - 14 UNF
 13             95421            1         Hex Nut 1” - 14
 14             95435            1         Plug 3/4”
 15          50042072         1         Caution Decal
 16          50017622         1         Seal Kit

Cylinder Assembly Part Number Stamped Here.

July, 2012

4

10
16

7

8

9

11

12
2

5
6

15

3
13

121
7

8

14

© 2011 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

50058861 DECAL REPLACEMENT KIT
2212 FLEX WING

87-7-1

1 1

22

10

13

IMPORTANT
LUBRICATION REQUIREMENTS EVERY 8 HOURS

* LUBRICATE THE CENTRAL BODY WITH A MINIMUM OF
 30 SHOTS OF GREASE EVERY 8 HOURS.
* LUBRICATE TELESCOPING MEMBERS WITH 10 SHOTS
 OF GREASE EVERY 8 HOURS. SEPARATE AND CLEAN
 TELESCOPING MEMBERS EVERY 40 HOURS AND
 COMPLETELY COAT WITH GREASE. VERIFY THAT
 MEMBERS TELESCOPE FREELY.

TO INSURE MAXIMUM JOINT LIFE:

FAILURE TO FOLLOW THESE INSTRUCTIONS WILL CAUSE
DRIVELINE FAILURE AND POSSIBLE TRACTOR DAMAGE.

3 Shots

30 Shots*
3 Shots 3 Shots

2 Shots 2 Shots
10 Shots*

87340

10

REF.                      PART
  NO.                          NO.                     QTY.            DESCRIPTION

              50058861         1         Decal Replacement  Kit  Complete
  1            24-6-423          3         Safety Decal
  2           50061049         2         Bush Hog Logo Decal
  3           50058768         2         Model Decal
  4               D565             2         Decal, Danger
  5               D553             1         Decal, Warning
  6              87340            1         Important Decal
  7               D614             6         Decal, Danger (Thrown Obj. Hazard)
  8               D552             1         Blade Rotation Decal CW
  9               D551             2         Blade Rotation Decal CCW
 10          50031214         4         Red Reflector 2” x 9“

July, 2012

REF.                      PART
  NO.                          NO.                     QTY.            DESCRIPTION

 11          50031212         2         Amber Reflector 2” x 9”
 12             91443            3         Decal, Important Slip Clutch
 13              -------             1         Decal, Warranty
 14              D555             2         Decal, Danger
 15              D544             1         Decal, Important
 16              D546             3         Decal, Danger
 17              D813             1         Decal, Danger - Multilingual
 18              D549             1         Decal, Sheet
 19              D587             1         Decal, Lubrication Chart
 20              D547             1         Decal, Danger
 21              D559             1         Decal, General Bush Hog Parts

16

8

11

127
4

1718

14

19

3

3

7

157

16

11

12

7

4

5

21 14 20

6

12

9

16

7

© 2011 Alamo Group Inc.







2501 GRIFFIN AVE. • SELMA, AL 36703
WWW.BUSHHOG.COM




